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The following sample(s) was'were submitted and identified on behalf of the client as:

Sample Description
Color

Buyer
Manufacturer

Proposed Care Instruction

Test Performed

Binding,tape
Green

g il T
STEADY FLYING ENTERPRISE CO. LTD

Selected tesi(s) as requested by applicant

Sample Receiving Date Aug 10, 2017

Testing Penod Aug 21, 2017 - Aug 31, 2017

Test Resuli(s) Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd.

Hottn Llan

Hattie Chen
Account Executive
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Test Result

Colour Fastness To Washing
(BS EN ISO 105-C06:2010; Test No. A2S, Machine wash at 40 degree C with 4g/| 'ECE(B)’ detergent and 1g/l
Sodium Perborate Solution with 10 steel balls.)

After 5 washes

Change in shade 4

Staining on multi-fiber stripe
Acetate 4-5
Cotton 4-5
Nylon 4
Polyester 4-5
Acrylic 4-5
Wool 4-5

Remark: Grey Scale rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good

Colour Fastness To Rubbing
(BS EN IS0105-X12:2016; Size of rubbing finger: 16mm diameter.)

Dry staining 4-5
Wet staining 4-5

Remark: Grey Scale rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good

Colour Fastness To Light
(ISO 105-B02:2014; use Xenon arc lamp, exposure cycle A1, no flip-flop mode was used)

Comparison upto blue wool
reference &
Grade (Bluewool Std) 8

Fibre Content
(ISO/TR 11827:2012)

Polyamide (%:) 100
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Test Report No. SL517252504281TX Date: Aug 31,

Colour Fastness To Nitrogen Oxides #
(ISO 105 G01:1993 / Cor.1:1985)

st

After 1~ cycle
Change in shade 4-5

2017 Page 30f 3

MNote: Grading is reflected at the time of observation. It might fade under other external conditions.
Remarks: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

# This test was carried out by SGS HK lab
Sample Photo
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*** End of Report ***
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